PACKAGE LEAFLET: INFORMATION FOR THE USER

Atorcor 10 mg film-coated tablets

Atorvastatin

the same as yours.

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.
- Keep this leaflet. You may need to read it again.

— If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of iliness are

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

What is in this leaflet

1. What Atorcor 10 mg tablets is and
what it is used for

2. What you need to know before you take
Atorcor 10 mg tablets

3. How to take Atorcor 10 mg tablets

4. Possible side effects

5. How to store Atorcor 10 mg tablets

6. Contents of the pack and other
information

1. What Atorcor 10 mg tablets is and
what it is used for
Atorvastatin is a member of the drug class
known as statins, which are lipid (fat)
regulating medicines.
Atorcor is used to reduce fatty substances
such as cholesterol and triglycerides in the
blood, when a low-fat diet and lifestyle
changes on their own have been
unsuccessful.
If you have a high risk of heart disease,
Atorcor can also help to reduce this risk,
even if your cholesterol levels are normal.
During treatment, you should maintain a
standard low-cholesterol diet.

2. What you need to know before you take
Atorcor 10 mg tablets

Do not take Atorcor 10 mg tablets:

* |f you are hypersensitive (allergic) to
atorvastatin or to any similar drug used
to lower blood fat levels or to any of the
other components of this drug (please see
section 6).

e |f you currently have or have ever had a
disease which affects the liver.

e |f you currently have or have ever had any
unexplained abnormal blood tests for liver
function.

e |f you are a woman able to have children
and not using reliable contraception

* |f you are pregnant or trying to become
pregnant.

o |f you are breast-feeding.

Warnings and precautions:

Atorcor may not be suitable for you if you

currently have or have ever had any of the

following conditions:

* |f you have had a previous stroke with
bleeding into the brain, or have small
pockets of fluid in the brain from previous
strokes.

o |f you have kidney problems.

e |f you have an under-active thyroid gland
(hypothyroidism).

o |f you have had repeated or unexplained
muscle aches or pains, a personal history
or family history of muscle problems.

¢ |f you have had previous muscular
problems during treatment with other
drugs to reduce fatty substances (e.g.
another statin or fibrates).

e |f you regularly drink a large amount of
alcohol

o |f you are over 70 years of age.

e |f you have a history of liver disease.

Check with your doctor or pharmacist
before taking Atorcor

o |f you have severe respiratory failure

In any of these cases, your doctor will need
to carry out a blood test before and possibly
during your treatment with Atorcor to predict
the risk of muscle-related side effects. The
risk of suffering muscle-related undesirable
effects e.g. rhabdomyolysis is known to
increase when certain medicines are taken
at the same time (please see section 2).

Taking other medicines

There are some medicines that may change

the effect of atorvastatin or their effect may

be changed by atorvastatin. This type of
interaction could make one or both of the
medicines less effective. Alternatively it
could increase the risk or severity of side-
effects, including the important muscle
wasting condition known as rhabdomyolysis

described in Section 4:

* Drugs used to regulate your immune
system, e.g. cyclosporine.

e Certain antibiotics or anti-fungal drugs,
e.g. erythromycin, clarithromycin,
telithromycin, ketoconazole, itraconazole,
voriconazole, fluconazole, posaconazole,
rifampin, fusidic acid.

e Other drugs used to regulate fat levels,
e.g. gemfibrozil, other fibrates, colestipol.

* Some calcium channel blockers used for
treating angina or high blood pressure,
e.g. amlodipine, diltiazem; drugs used to
regulate your heart rhythm, e.g. digoxin,
verapamil, amiodarone.

* Protease inhibitors used to treat HIV
infection e.g. ritonavir, lopinavir, atazanavir,
indinavir, darunavir, etc.

e Other drugs known to interact with Atorcor
include ezetimibe (which lowers
cholesterol), warfarin (used to reduce
blood coagulation), oral contraceptives,
stiripentol (an anti-convulsant for epilepsy),
cimetidine (used for heartburn and peptic
ulcers), phenazone (a painkiller) and
antacids (indigestion products containing
aluminium or magnesium).

* Medicines obtained without a prescription:
St John's Wort.

Always inform your doctor or pharmacist if
you are taking or have recently taken any
other medicines, even medicines obtained
without prescription, as they may interact
with Atorcor.

Atorcor 10 mg tablets with food and drink
Please see section 3 for instructions on
how to take Atorcor.

Please note the following:

Alcohal:

Avoid taking large quantities of alcohol while
you are taking this medicine. Please see
section 2 for further details.

Do not take more than one or two small
glasses of grapefruit juice per day because
large quantities of grapefruit juice can
change the effects of Atorcor.

Pregnancy and breast-feeding

Do not take Atorcor if you are pregnant,
think you may be pregnant or are trying to
become pregnant.

Do not take Atorcor if you are able to
become pregnant unless you use reliable
contraceptive measures.

Atorcor is not recommended for women
during breast-feeding.

Atorcor has not been proven to be safe
during pregnancy and breast-feeding. Ask
your doctor or pharmacist for advice
before taking any medicine.

Driving and using machines

Normally this medicine does not affect your
ability to drive or operate machines. However,
do not drive if this medicine affects your
driving capacity. Do not operate tools or
machinery if your ability to use them is
affected by this drug.

Important information about some of the
components of Atorcor 10 mg tablets
This medicine contains lactose and sucrose.
If your doctor has told you that you suffer
from intolerance to some sugars, ask him/her
before taking this medicine.

3. How to take Atorcor 10 mg tablets
Before starting treatment, your doctor will
place you on a low-cholesterol diet, which
you should maintain also during therapy
with Atorcor.

The usual starting dose of Atorcor is 10 mg
daily. Your doctor may increase this dose if
necessary. Your doctor will adjust the dose
every 4 weeks or more. The maximum dose
of Atorcor is 80 mg once daily.

Unless your doctor states otherwise,
Atorcor tablets should be swallowed
whole with a sufficient amount of liquid
(a glass of water) and can be taken at any
time of day, with or without food.

Always take Atorcor exactly as your doctor
has told you and follow the corresponding
dietary recommendations you have been
given. Ask your doctor or pharmacist if
you are not sure.

Your doctor will decide on the duration of
your treatment with Atorcor.

Please ask your doctor if you think that
the effect of Atorcor is too strong or too
weak.

If you take more Atorcor 10 mg tablets
than you should

In case of overdose or accidental intake,
notify your doctor or pharmacist immediately.

If you forget to take Atorcor 10 mg

If you forget to take a dose, take the next
dose at the corresponding time.

Do not take a double dose to make up for
the missed dose.

If you stop taking Atorcor 10 mg

If you have any further questions on the use
of this product or wish to stop your treatment,
please ask your doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause
side effects, although not everybody gets
them.

If you believe that any of the side effects
that you experience are serious or if you
notice any side effect not mentioned in this
leaflet, please tell your doctor or pharmacist
immediately.

Rare: affects 1 to 10 users in 10,000:

o Serious allergic reaction which causes
swelling of the face, tongue and throat
that can cause great difficulty in breathing.

o Serious illness with severe peeling and
swelling of the skin, blistering of the skin,
mouth, eyes genitals and fever. Skin rash
with pink-red blotches especially on palms
of hands or soles of feet which may blister.

 Muscle weakness, tenderness or pain and
particularly, if at the same time, you feel
unwell or have a high temperature it may
be caused by an abnormal muscle
breakdown which can be life-threatening
and lead to kidney problems.

Very rare: affect less than 1 user in 10,000:

o |f you experience problems with
unexpected or unusual bleeding or
bruising, this may be suggestive of a liver
complaint. You should consult your doctor
as soon as possible.

Other possible side effects with Atorcor:

Common side effects (affects 1 to 10 users

in 100) include:

¢ inflammation of the nasal passages, pain
in the throat, nose bleed

o allergic reactions

e increases in blood sugar levels (if you
have diabetes continue careful monitoring
of your blood sugar levels), increase in
blood creatine kinase

¢ headache

® nausea, constipation, wind, indigestion,
diarrhoea

* joint pain, muscle pain and back pain

® blood test results that show your liver
function can become abnormal

Uncommon side effects (affects 1 to 10

users in 1000) include:

e anorexia (loss of appetite), weight gain,
decreases in blood sugar levels (if you
have diabetes you should continue careful
monitoring of your blood sugar levels)

* having nightmares, insomnia

e dizziness, numbness or tingling in the
fingers and toes, reductions of sensation
to pain or touch, change in sense of taste,
loss of memory

e blurred vision

® ringing in the ears and/or head

e yomiting, belching, abdominal pain upper
and lower, pancreatitis (inflammation of
the pancreas leading to stomach pain)

e hepatitis (liver inflammation)

e rash, skin rash and itching, hives, hair loss

® neck pain, muscle fatigue

o fatigue, feeling unwell, weakness, chest
pain, swelling especially in the ankles
(oedema), raised temperature

e urine tests that are positive for white blood
cells

Rare side effects (affects 1 to 10 users in

10,000) include:

e yisual disturbance

e unexpected bleeding or bruising

e cholestasis (yellowing of the skin and
whites of the eyes)

e tendon injury

Very rare side effects (affects less than 1

user in 10,000) include:

* an allergic reaction - symptoms may
include sudden wheezing and chest pain
or tightness, swelling of the eyelids, face,
lips, mouth, tongue or throat, difficulty
breathing, collapse

® hearing loss

* gynecomastia (breast enlargement in men
and women).

Possible side effects reported with some

statins (medicines of the same type):

o Sexual difficulties

e Depression

¢ Breathing problems including persistent
cough and/or shortness of breath or fever

If any of the side effects gets serious, or if

you notice any side effects not listed in this

leaflet, please tell your doctor or pharmacist.

5. How to store Atorcor 10 mg tablets
Keep this medicine out of the sight and
reach of children.

Do not store above 25°C.

Do not use this medicine after the expiry
date which is stated on the container after
“EXP". The expiry date refers to the last
day of that month.

Do not use this medicine if you notice visible
signs of deterioration.

Do not throw away any medicine via
wastewater or household waste. Ask your
pharmacist how to dispose medicines you
no longer use. These measures will help
protect the environment.

6. Contents of the pack and other
information

What Atorcor 10 mg tablets contains

The active substance is atorvastatin calcium.

Each tablet contains 10 mg of atorvastatin.

The other ingredients are:

e Lactose monohydrate

¢ Magnesium stearate

e Sodium laurylsulfate

e Microcrystalline cellulose

¢ Colloidal anhydrous silica

¢ Butylhydroxyanisol

e Crospovidone

e Sodium hydrogen carbonate

e Sucrose

e Sorbitan tristearate

e Macrogol stearate 40

¢ Dimethicone

® 2-bromo-2-nitropropane-1.3-diol

e Titanium dioxide

e Macrogol 4000

What atorvastatin 10 mg tablets looks like

and contents of the pack

Film-coated tablets.

Cylindrical, biconvex, scored, fractionable,

white-coloured tablets.

Atorcor 10 mg is supplied in packages

containing 28 tablets, in 7-tablets blister

packs.

Marketing Authorisation Holder and

Manufacturer

Laboratorios Cinfa, S.A.

C/ Olaz-Chipi, 10 - Poligono Industrial Areta

31620 Huarte-Pamplona (Navarre) - Spain

Other pack sizes:

Atorcor 20 mg film-coated tablets

Atorcor 40 mg film-coated tablets

Atorcor 80 mg film-coated tablets

Date of last revision: December 2012

~ This is medicament

- A medicament is a product which affects
¥our health, and its consumption contrary
0 nstruction is dangerous for you.

- Strictly follow the doctor's prescription, the
method of use, and the instruction of the

harmacist who sold the medicament.

- The doctor and the pharmacist are experts
in medicine, its benefits and risks,

- Do not interrupt the treatment period without
consulting your physician.

- Do not repeat the same prescription without
consulting your doctor. _

- Keep medication out of reach & sight of

children
Council of Arab Health Ministers and

Union of Arab Pharmacists.

o
=
o
@
—
N
w
(o)
m
—
~
=
o
—
—
w

O Gz &Sl g0 ) OIS 13)) pll 3 Sl
(e @SSl Olsiak B3I Lol § s
315 (s -

peadlly (nadl @lol § 5 sl suss dssll -
Bl dulo & i ko (W ulam Yl jaiss
8,11 oladss

L3l gso9 pus -

ol sl 75 o3V § s -

Alaudly Eglall phadl § by Shelly o A -
dl @082 e Sl QL)) Gl Sl Cledls
(Basbl & VT

Sl ol -

0lusds (gulodl pmbb)l &os (gl ikl -
=il

OMasdl gy syl (akﬂ -

okall § s asally sbel semilly ol -
Sylyodl doyd glasyl =S py535

sladl el W doleo) Jsd! Ohylas -
Verree@ Ve dlY e 535) 8y00 dusledl HUYI
1k b pasd

L5, oblhhal -

dsBgia s Ol 5l iy -

ol pplas Wl el -

Sl dlel -

Vesoen JS 3V e JBT) o 8)36 dusledl 4B
1 b (pasd

saall § by uaial] Jods 98 plel - dwlusd -
olaslly azslls oliz¥l § sy «sed of zlall
SaVls il § Do alodl sl olullls ealls
Rod] Ol -

ledlly Jlo JI & gadd] e -

Bl oy e Al dailedl OLSWI o
(g ) gty o o9oV) U s sSU Ldel]
iz Olgo -

oSy -

S/ 5 satadl Jlsad] U3 § Ls puiitl] Sl -
asdl o puitdll § s

CaoY 13) of ¢ Tnas &l 5BV (o gl puol 13]
Gz Sl e § deyubl 8 sl BT
deall il L)

$ ez eyl ko ot aS -0

JbY) slite (e sy elgll blazsVl -

Lgte doyd YO 358 Bl dopd § (325 Y -
S5zshl doMall elyzil g6 usy elsl] pusus ¥ -

A= e
3 g 1Y podl Y i3 dodall slgsl gl -
el

Olale dla of Choy 18] slsl pusius ¥ -
Al jeaus

Grall oo g1k o sVl @l e palss ¥ -
A5l SLladl T ol

a3 b G B3V e palecl 4SS Jaall I -
Al oo § aslud oludl odas S
6531 Ologlzo 9 dlall Slygime -1
% pzot e )sSy5il g Bl e
23 IS psnlS oluldygil Lo dhs) BolL) -
blsl ge pome Ve e g
o2 &Yl slgh) -
38N Shaagise @
Shli] popusiio @
Ll sl psadsall ©
Jslshew odben S9,5ee
Loyl L3I Suded)
Jswsil uSoyee Hise
O9kdsew9,S
pssall pzoras Olsy S
eadll S
Shliw sl Olanyse
&+ Ohl] dezs Sl
OsSuidl G
J23-1,Y-029529500-Y - 905 -V
Jskargle
el wpuST G6
[ Js?s)SL“ L]
Hdsl] Olgizag e+ 9553l JS 9o Lo
Gl ¢ ouol] G skl o8 eame+ ysS)esl
s (g 9 OV
Ve (08 YA e oo+ )5Syl dde g5
T h s d ol
grabls Goudll pas 5 ol
Laboratorios Cinfa, S.A.

C/Olaz-Chipi, 10 -Poligono Industrial Areta
31620 Huarte -Pamplona (Navarre) -Spain

165l O
w&»ual)éieqm\“ By OS]
VY ewnd § 8pal oda e dadlghl gy

clowl lia o)

limo e 55 pasias sl —

sl dlo,m Sledsall B aSYgzals

diy)by bl daoy Buy =il -

Oladsis  bde  pgaitl  Jlszal

Al lgd o 1 Jusall

§ Ol Lo Jucally ) ) -

20 23 dzdiyg slgall

il (e el Bousd) Ml Buke @hads ¥ —

Syliaal O3 slsll Gpo 4S5 Y -

US|

JbY gl Jslize § LssVI Ui Y -
ol domall ol)3s puleme

Oyl doleall slsily

Qcinfa

Laboratorios Cinfa, S.A.
Olaz Chipi 10 P.I. Areta
31620 Huarte Pamplona
Navarre. SPAIN

A daos 093 lade Jsasdl o3 I dysdY -
13l oS 18] ol sf Codall 301 Lol
LsVl i a3l dysol o 8,5V BV § i
25555 e Jolis 18 Y s diog O9uy it

Js=SJlg plalally ezt + 15Sy531

s Oloalsss o Jgaml) ¥ gl il ellid o
255531 Jsls daS

Hlas¥l § LW bladl e blas)

ey}

elsall s go JsoSl (10 858 OliaS o3 izd
Y 63y gl ST Jolid)

1098 )z pas

130 5555531 g 9,8 sl e Jeliny Of oSg
15 Jslis iz () s 558 OlaSy W5l o3
pasll (e pie S 5l s Ge SST @ slswl
sdslayl g Jusdl

bl ot ol Ml S 13] 55Syg0 sl Y -
Jesdl g3 5l Mal

a0 e 838 S 18] St il Y -
2l Bgise Siluy ppedsind S 13] Y] el
Jasdl

Aela )l sl 55531 plasiialy any ¥ -

deloylly doodl sL3T pal 083 sSs3T O Casts b -
de dyasl) Jusall sl ol Ll dsmpbll
elso (ol sl LB Bysid

o Bolall e clyud e 55 Y Bole clsl) I -
cloall 1 OIS 13] 3oLl cuiss (SN ki
b dolsd) 3L 8yu8 e 55

56 e 35 15] SV 5T SlsoVl plusal (s -
selaall 13 Jsb5 st lgolasital e 8y0dll &
spzel s 953l GlsSe pamy o dole Cloglse
Al S9,8dly 5eSWI e gy slgll 1 -
s e Gl CS O elsall 1 Jsls U8 bl
Ol Sl pasd Josl]

§ ezt syl Jglis &S ¥

gy Polily b pody Bow @Ml sy S -
O o s 5 JssandsSIl paisie Gl pllss
5553l =l LT

o 25555k oY1 Lol B3biskl deydl lews -
Logy pzma )+

Gow 5 5o p3) 13] ds ol 0l b wi3) a3 -
ST sl galud € US de ol sy psiy

8azls 80 poma A+ (52 5S)53l (0 Gl de pol -
Lo

Lo Bl o o5l s bl )k b b -
(L) 3o 055) Ulgad) (0 &3 duaS 2a 5S)s3l
05y 51 @e Oldl e 035 gl & de O oS5
Oles

20 Lble el el Caos LS 55553l 3B ol ey -
dasall ol ol JLol &35 Oloosd) dsyli
Sl e s 13)

255531 g Ml Bus elipsls Sy B -

Jomia O aliss S 18] b Sylial Lo p

Dz Camd ol e 558 555l

1)55y55] (o BBy deyzr gL 13

lasdl Jw o oy 91 60315 ds o Jols Al & -
sloall wass e ysd Jusall 5l e Hlas] Cxd
Ledsls @3 I &Sl

spzed e 9595l U9l Comad 131

Jsls amd e yodl sl Cowd 98 S 1] -
ladleee § &I ds ol

B eyl yaygs) dislias deyo Jolis Y -
sezel s 959l Jgbs Blisl Cuad 13

1o plasal Jso 6,51 Al &l b 95 13) -
sl el Jlol sl g E8s31 & k3 ol elgall
Jeal

Loz deslod] plyeY €

BET elgall i oay OF oS ooVl manz o -
Al o 85,8l pud &1 e o)1 Je dusle
PVl oda e @)l graz

ST diledl JBY o ol Byghas § wiites S 1Y) -
&5l oda  8ysSibl x& Lsle 56T ol sy 13)
ool e Josall f cuall jls] 253

soasd Veyees US @V )Y G 1500

bl § pg8 s I Bphasdl dewlusd! -
& xS Dgmo ad O 65 A 3lls azglly
oudil]

wlzdl 8 pisis Wad A8 ze waddl deg -
odlly Luledl dlulid) slasVl § Oloyis Hsabsy
Aol clyam gy o gz gib . esdly sl
582 0555 95 ) el bl i ool Gy &
el § 18] (ol SStg (Y o OMaell s -
Syl dzyd & gl bl ol elegt il s
0553 0l oSg Ay Sl S e 0553 8
S SSLie ] 3555 Blunl) B3age

t0asd Veyees US &V e UBT Gonaal sz 8500
@ole xt ol @gie 8 A3 me USLie gzl 13] -
o aSIL Dlol J] o 98 liag (Ol ol
OSws 35 A1 G Capll ylital elle
255531 g dlazoed] duslod] HBY) (0 Loy

IS @V dIY de S5) lesed YT dusladl HEY)
i Lo (pased 3+

& @ sl § 1 dall Gl § ol -
@Vl

dewlusd! -

o 95 13]) pll § Sl Slistus § BL3) -
Sl Gligial SN w0l dlolse ¢Sl (250
el G osbSI S § Babis el &

glaall -

Jlglly gagll nuss by cluwsdly Ol -
gUEy]] (NB OMasll § f)ﬁg «Joolall (ﬂﬂ -

2w dady OF e Ul el pasd S -
ISV Ul e Hp) Al g Al HEY
kje b (paseds Veoor

Olgtue § p2lazsls 039l 8oL «degdd] Glagd -

PREEINTRCIPNENEREARUR AT

dalse ol 31 - Bluldysil o)+ y9S)o5l
plisa] U3 &lism 83l ol dehay Lo 8513 oz
lgl

436 8ye g3l 3 U] glios Ley 8 il 0y baduo] -
O] bl O 13] Jowall of codal) i) -
e

dl dhogy 025 W s ol & slgal) Chog o3 -
Ol 5 o sl o) asen O Sl o 4Y 0,21
ot Gl G 28Vl Gl e Ol 1305
8)5S) Lslodl 2,e Yl e (6T Eigas iy 13) -
lias Jogall ol Copdll B3L o3 8501 Jsls
oda § doyull yb dleisedl Lsledl LUV 6l Jady
Bl

§8 5l ol degy 13k

el o190 2 Lo 9 el * 355551 82 Lo -

Some)+ 55553 plusiial U8 By of g 13Le =Y

§ pzme) s sSye3l Uslis (asS v

Ldlazsd] sl 2l,eY ¢

$ el s sS)sl Bado oy LaS-0

&3l Olaglaa 5 ddsll Slgizme-

Splisadl 2l9s o Lo g azel e 15555 98 Lo-y
GooVl by dgymb) ooVl &8 e oSliuldyssl
0ol eaaid) pusids W s daisl)
Bo daoll Slstl ga sl pusind HsS)sl
0559 leis el @ AW Osally JsiudsSUl
Blodl haé pusiy Osaull padsie (i plas gLl
36 x oumg

Pl DLy sblne des glisl b OIS 13
03 o el o ssluy Of (g 1sS)s3 il
sl g ud Sl Slystus SIS o) i bl
daisie das glil Cou el B NN
RIS OS]

$ ozt 355531 plisiial Jd By Of oz 13Le -¥
ezl e 3553951 Jslus ¥

1 ol crlialdysl Bals (o duwlus eyl O 13] -
& Osal Olstus padsd pasiud alie e
(1 el z22y) slgall SLsSn e T 5l ol

5 ¢l § sl Wl guS poye 6l b O 13 -
B

el Ohlasl § poste 5 Ohhs] b 05 13] -
e 85 61 § ol Jledl S G asUl sl
Swdsiud ¥ g Lles¥l e 836 30l S 13 -
Lele slexe¥l S Joo o Silus

Mals oeoas Ol (a5 91 elo S 13] -
Gl deld)l syl S 13 -

:OblasYlg Oy dol

51 Wl el OIS 13] &l Lewbin 053 Y 08 5sS)s5l
A SV e 6T g0 B9 6l &

dgan Liles &S dgi e Ule Coile 3] -
Csr & Bl 573 0o Gl 5T @bl § Gy
ALl dlo ) OUSl 56T e bl & B0
AU @ USlie bl OIS 13] -

A8yl suall blas § plass] e oIS 13)] -
wlasl & 8y 58 ol 8,50 oV b OIS 13) -
& USlie o Jils ol gamed )5 b OIS 13]
.OMas)l

858 M Cllasll @ JSUie Ll ) 35 13] -
Jze) duzall Skl e woll (6,51 d901 b gl
(o i) 51 5ol

Ll S Ol JsosUl sl S 13 -
el e di Vo e SST S 13 -

AU el i 025b gyl el OIS 13 -

255531 31551 US Juall o eheds il
(il gzl @ Sl Lid ) 5 13] -

b psiy Bgw « WY oo o Al ol &
U el Ohlasl Jasd gliog S 13 Lo ayasy
was) 5555l ge ol el 858 UM Less
Qo= oo OMasll dladkl dloisd) bl
ey ge OMasll dlatll Al BV Loy
(Y pud @y ALad e) dy3aV)

16,5V Dga¥l Jslis

255531 das daS e 51 DoY) jamy oSg
Job S 13 g o oSe Sl pams BTy
255531

dol JBT Cadss J) gogs 08 Jeladl o g ol i

ezl (6,51 dob ga oV oda e US
SEY1 80 51 s e w3t 08 deaize dygadl ode
Dol gy By Bplaz Dl WS § Lg el
0o J3h Oasll 59 s s Dl

Y o dnzlya oy Aol 0ds Js> Olaglall
s s (oSl Slgadl gdiis) dosirand] dygoYl -

O smeslSnd] JELI
solakl oVl 5l dsedl Clslabl jasy -
Geesinl B dew e byhall
IRISIPA AN R OV PU B DV S Y5) 3
WJ93bsSs 598 J9ibsSeld WJo3bsSIY

dusdll paes sl Gusldyy JilsSlusy
Olgius e daaseadl LYl g lays -
sl doibubass JEU o o9 5ol
&Y

I puzied L psnd KU Ogd Ol polor sy -
JEL e el s glisyly & yaal) dog )
ob) doasadl ;3lEsll (wikabs 5 Gwdslel
peSszmll JEL dows o Bl O 2 Juse
-09)ldgeel (deolilnd

U pasd G el eV Ol -
JE dew o dsldl aBS uondy DloY
BB odlosl SBLLLI dlag) 8bsn,

o2 955951 g Jeladlly dgymbl 5,5 &soY -
OBl (oSl paazy ) a3
Joodl e Silos (el 355 e doll pasaad))
e ¢ pusad)) Jsmosul @2 Gk oe
Slazdl o3 ol pusadl) Goditiand! (g ol
dosasdl Ololaey (Sus) O93ld (ol
5 posesl¥l o 555 I igl] e Oloxiin)
(p ol




